SPORTON LAB.

FCC RF Test Report

Report No. : FG061509-03D

FR1 n5+66A / 5MHz / DFT-S OFDM / QPSK
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Rangelow | Rangeup | REBW | Power Abs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs |
30.000 MHz | 615.000 MHz | 100,000 kHz | §07.35007 MHz -56.48 dem | 30.000 MHz 515,000 MHz 100,000 kHz 811.27311 MHz | ~44.95 dam
1.000 GHz | 100.000 kHz | -5 1.000 GHz 100,000 kHz | 513,21678 -55.50 dBm |
z | 1.000 Mz | -4 z 1.000 MHz GE30E | -44.09 dim
3.000 GHz 1.000 MHz -40 3.000 GHz 1.000 MHz 6.93026 GHz -40.44 dém
7.000 GHz 5.000 GHz 1.000 MHz | -42.36 dBm | 7.000 GHz 3.000 GHz 1.000 MHz 7.05074 GHz -42.60. dBm
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| Rangelow | Rangeup | RBW | Frequency | poweraAbs | ALimit
30.000 MHz 815.000 MHz 100,000 kHz 208.91029 MHz =50.97 dem 7.97 dg
£60,000 MHz 1.000 GHz 100.000 kHz | 972 MHz ~55.60 dBm |
0 1.000 MHz | -43.90 dém |
1.000 MHz -40.24 dém
9.000 GHz 1.000 MHz | H.15045 GHz -42.51 dBm
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FR1 n5+66A / 10MHz / DFT-S OFDM / BPSK

Lowest Channel / 1RB

Middle Channel / 1RB

A G~ [u:n
) = t =
RefLevel 0.00 d8m Offset 13,80 d& Mode Auto Sweap Ref Level 0.00 d8m  Offset 13.80 di Mode Auto Swasp
SGL Count 100/100 Count 100/100
@1 AvgPwr 1 AvgPwr
Limit fheck 7
LINE_ABS 10 éé LINE_ABS s
SPURIOLIS
-20 dBrn
-30 dim
40 dlanm 2
= S P —— P—— v ——2 == - -
50 dBm
ERE
70 dBm -70 dera
80 dBm a0 dem
a0 der -a0 dr
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pis Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Power Abs | ALimit | Rangelow | RangeUp | RBW | Frequency Power Abs |
30.000 MHz | 615.000 MHz | 100,000 kHz | -55.34 dem | 30.000 MHz 515,000 MHz 100,000 kHz 814.80385 Mz | -50.45 dam
1.000 GHz | 100.000 kHz | -54.89 dBm | 0 MHz 1.000 GHz 100,000 kHz | 516 5.08 dbm |
z | 1.000 Mz | 93 dém | tz 1.000 MHz | 45 dém
3.000 GHz 1.000 MHz 6 GHz -39.83 dém 3.000 GHz 1.000 MHz 688726 GHz 9,49 dBm
7.000 GHz 5.000 GHz 1.000 MHz | 898226 GHz -41.78 dBm | 7.000 GHz 3.000 GHz 1.000 MHz 4.17996 GHz -41.83 dBm
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30.000 MHz 815.000 MHz 100,000 kHz 794.40405 MHz -55.87 dem
£60,000 MHz 1.000 GHz 100.000 kHz | 937.41259 MHz ~54.89 dBm |
0 1.000 MHz | 2.97176 -43.91 dém |
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FR1 n5+66A / 10MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB
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30.000 MHz | 615.000 Mz | 100,000 kHz | 814.80385 MHz -36.00 dém | -33.00 d& 30.000 MHz 615.000 MHz 100,000 kHz 813.23463 MHz | -49.57 dBm 38.57 d&
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FR1 n5+66A / 20MHz / DFT-S OFDM / BPSK

Lowest Channel / 1RB

Middle Channel / 1RB
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30.000 MHz | 615.000 Mz | 100,000 kHz | 810.48851 MHz -54.75 dém | 30.000 MHz 615.000 MHz 100,000 kHz 808.13468 MHz | -50.41 dBm
1.000 GHz | 100.000 kHz | 98160839 -54.89 dBm | 0 MHz 1.000 GHz 100,000 kHz | 986,92308
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FR1 n5+66A / 20MHz / DFT-S OFDM / QPSK
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30.000 MHz | 615.000 Mz | 100,000 kHz | 80931158 MHz -50.81 dBém | 30.000 MHz 615.000 MHz 100,000 kHz 814.80385 MHz | -45.56 dBm
1.000 GHz | 100.000 kHz | 0 MHz 1.000 GHz 100,000 kHz | 97 18 ~54.66 dBm |
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Frequency Stability

Test Conditions NR n5+66A (BPSK) / Middle Channel Limit
BW 20MHz i
Temperature Voltage

(°C) (Volt) De(z;:)ar:i;)n Result
50 Normal Voltage 0.0015
40 Normal Voltage 0.0012
30 Normal Voltage 0.0010
20(Ref.) Normal Voltage 0.0019
10 Normal Voltage 0.0011
0 Normal Voltage 0.0013

-10 Normal Voltage 0.0015 PASS
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0018
20 Maximum Voltage 0.0019
20 Normal Voltage 0.0013
20 Battery End Point 0.0015
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5G NR n25

NSA

Peak-to-Average Ratio

Mode FR1 n25+12A / 20MHz / DFT-S OFDM
Mod. P1/2 BPSK P1/2 BPSK QPSK QPSK Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.23 5.16 5.22 554
Middle CH 4.2 3.88 5.42 6.26 PASS
Highest CH 4.75 4.46 5.59 51
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FR1 n25+12A / 20MHz / DFT-S OFDM
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FR1 n25+12A / 20MHz / DFT-S OFDM
Pl/2 BPSK
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26dB Bandwidth

Mode FR1 n25+12A : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz SMHz 10MHz 10MHz 20MHz 20MHz
Mod. PI/2 BPSK QPSK PI/2 BPSK QPSK PI/2 BPSK QPSK
Lowest CH 4.71 4.71 9.21 9.49 18.62 18.66
Middle CH 4.69 4.99 9.25 9.43 18.58 18.78
Highest CH 4.79 4.69 9.47 9.25 18.82 18.78
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FR1 n25+12A / 5MHz / DFT-S OFDM

PI/2 BPSK

QPSK
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FR1 n25+12A / 10MHz / DFT-S OFDM
PI/2 BPSK QPSK
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Ref Level 24.70 doam  Offset .70 dé = RBW 100 kHz Ref Level 24.70 doam  Offset .70 08 « RBW 100 kHz
b ALt 0¢B SWT 370 s @ VBW 300LH:  Mode Auto FFT b Att 30¢B SWT  379ps @ VBW 300LH:  Mode Auto FFT
SGL Coufit 1007100 SGL Count 1007100
Max @10 Max
201 anm— R EEr 0 aam—, R 11,96 i

410 G|

10 daa

o

40

501 dbm—1-
&0 - 60
7ol 4 30 ol
OF 1.855 GHz 1001 pts Span 20.0 MHz CF 1.855 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | *-valus | ¥-value |__Function | Function Result Type | Rst | Tre | *-valus | Y-value |__Function | Function Result |l
ML T 15 H 1153 dam g dowr F] M1 T 11.96 93m ndB dowr E]
T 1 dam 8 1 -14.35 dam 8
T2 1 7 H = dam 3 factar 1 -13.89 dam 3 factar
i j [

Middle Channel Middle Channel

Ref Level 24.70 dom  Offset +.70 db = RBW 100 o RetLavel 24.70 dom  Offset +.10 db w RBW 100 o
3048 SWT 37.0ps @ VBW 3004Hz  Mede auto FFT e ALt 0GR SWT 37905 w VBW 300kH:  Mode Auto FRT
sunt 1007100 S6GL Count 1007100
@ 1Pk May [@ 1Pk Max
20) dBm M1l 261 dam—' - M1l
2 Aig, o 10 dB ST - .
|‘ = ‘-'“|"¢"‘- Thl ".J‘ an Vi A\ :
L ! Q fac ct 4
BT z :
f A
! \
/] i
/ s
&0 - 60
7ol 4 30 ol
OF 1.9625 GHz 1001 pts Span 20.0 MHz CF 1.8825 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | *-valus | Y-value | _Function | Function Result |l Type | Rst | Tre | X-valus | Y-value | _Function | Function Result |l
2 1] 1280663 GHE 12.31 dam a8 dowr ) M1 1] =53 GHE | 1555 dam a8 dowr )
T1 i £ GHz -13,70 dam ridd 1 i -12,75 dam ridd
T2 1 & GHE -14.83 dam 3 factar T2 1 35 dam 3 factar

Highest Channel Highest Channel

Offset .70 db = RBW 100 kHz Ref Level 24.70 dom  Offset 4,10 0B w RBW 100tz
SWT 37305 @ VBW 004Kz Mode Auto FET o ALt 3048 SWT 3795 @ VBW 3004HI  Mode Auto FFT
SGL Count 1007100 SGL Count 1007100
[@ 1Pk Max @10k Max
260 dam— - 4t) ciam-—1 L5
1
wd ol 10 dae E 5
T T T 251000000
o - 0. e
|
= s
-1 - -10 £
J 5
20 d 20 -
) A S ;s
T AU 'dRy T A G
A L)
1y 40 i
50 dim—t- . - 1 . - - - -50) diim —1-
&0 - 60
7ol 4 30 ol
OF 1.91 GHz 1001 pts Span 20.0 MHz CF 1.91 Gz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | Y-value | _Function | Function Result |l Type | Rst | Tre | | _Function | Function Result |l
2 1] 13,25 dam a8 dowr 9471 M1 1] m a8 dowr 9051 WHz
T1 1 rida Tl 1 rida
T2 1] g factor T2 1] q factor

18 ) ! I — !
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SPORTON LAB.

FCC RF Test Report

Report No.

: FG061509-03D

FR1 n25+12A / 20MHz / DFT-S OFDM

PI/2 BPSK

QPSK

Lowest Channel

Lowest Channel

Ref Level 24.70 dom  Offset +.70 db = RBW 10 RetLavel 24.70 dom  Offset +.10 db w RBW 300 ki
0GB SWT 180ps w VBW LMH:  Mode Auto FFT e ALt 0GR SWT 18905 w VBW  1MHZ  Mode Auto FFT
Count 1007100 S6GL Count 1007100
@ 1Pk May [@ 1Pk Max
20 dem—+ s 20 dem—t
106
A\ i b 26.0 10 dae =
18621000000 Mz f
\ o1 -
’ |‘
L 10 - ¥
; |
20 di i
DI (ol A o
el
4B
-50) dém
&0 60
rord 104l
OF 1.86 GHz 1001 pts Span 40.0 MHz CF 1.86 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | *-valus | Y-value |__Function | Function Result Type | Rst | Tre | *-valus | Y-value |__Function | Function Result |l
ML T B 15.11 dam g dowr ia M1 T 185 14.10 dBm g dowr i
T 1 -11.37 dam 8 T1 1 -12.31 dam 8
T2 1 -5.45 dam 3 factar T2 1 -13.47 dam 3 factar

Middle Channel

Middle Channel

L f uy
Ref Level 24.70 dom  Offset +.70 db = RBW 10 RetLavel 24.70 dom  Offset +.10 db w RBW 300 ki
e At J0UE SWT 189ys @ VBW LMH:  Mods Auto FFT o Att 0GR SWT 18905 w VBW  1MHZ  Mode Auto FFT
Count 1007100 SGL Count 1007100
Max 817k Max
20) dBm - M3l 26 dam M1l
A \
0 i WA AT 185 |l K. A
1] T TITY A Y v n T T i A -ﬂ’-‘ 18,781000000
- f \ 1.
SUT: - T
20 '
ha ;
AL
40 o -
50 dBm -50) dém
-0 -60
rord 104l
CF 1.8625 GHz 1001 pts Span 40.0 MHz CF 1.6625 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-valus | Y-value | _Function | Function Result Type | Rst | Tre | X-valus | Y-value | _Function | Function Result |l
2 1] 14.92 dam a8 dowr e} M1 1] S35z 14.17 dam a8 dowr i
Ti| i 7 ridd 1 i -11.25 dam ridd
T2 1 -10.25 dam 3 factar T2 1 2 dam 3 factar

Highest Channel

Highest Channel

Ref Level 24.70 dom  Offset 4,70 db = RBW 300 kHz Ref Level 24.70 dom  Offset .10 0B w RBW 300 kHr
po ALt 3048 SWT 1805 @ VBW 1 MH:  Mode Auto FFT b AlL 3048 BWT 1890 @ VBW 1 MH:  Mode Auto FFT
GL Count 100/100 SGL Count 1007100
[@ 1Pk Max @10k Max
3 dam— i 13,76 aim o asn—] PRI T
! 1L.O076370 GMz W1 L
A b
i v — A 10 dsm—t At T T 1881
!J R | Ir \ -l" T LT ¥ 1. 781000000 “;
. o, | " 1
o4 1 0 { !
| o
| 1
znd — vy 20 e
LY it 1 iy . Jv WM
AT o
AL ! (I
Jld ‘ﬂlﬁ 4 40 ol -
50 dim—t- 500 dbm—1- L\
-0 -60
rord o
CF 1.905 GHz 1001 pts Span 40.0 MHz CF 1.905 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | Y-value | _Function | Function Result Type | Rst | Tre | Y-value | _Function | Function Result |l
2 1] & dam a8 dowr i M1 1] 12.14 dam a8 dowr i
TL 1 -12.59 dam rida Tl 1 -14.31 dim e
T2 1] -13.5 g factor T2 1l -14,72 dam g factor

18 ' ' !

18 = !

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF009

Page Number
Report Issued Date
Report Version

1 A98 of A331
. Aug. 25, 2020
Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG061509-03D

Occupied Bandwidth

Mode FR1 n25+12A : OB BW(MHz) / DFT-S OFDM
BW 5MHz SMHz 10MHz 10MHz 20MHz 20MHz
Mod. PI/2 BPSK QPSK PI/2 BPSK QPSK PI/2 BPSK QPSK

Lowest CH 4.46 4.44 8.89 8.91 17.86 17.94
Middle CH 4.53 4.53 8.93 8.87 17.9 17.9
Highest CH 4.49 4.46 8.91 8.77 17.86 17.9
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SPORTON LAB.

FCC RF Test Report

Report No. : FG061509-03D

FR1 n25+12A / 5MHz / DFT-S OFDM

PI/2 BPSK

QPSK

Lowest Channel

Lowest Channel

Ref Level 24.70 dom  Offset +.70 db = RBW 100 ki RetLavel 24.70 dom  Offset +.70 db e RBW 100 &
e At 0GR SWT 10 s @ VBW 300kH:  Mode Autg FFT o Att S0 SWT 195 w VBW 3004H:  Mods Auto FFT
Sl Count 1007100 S6GL Count 1007100
Max 817k Max
3 dam— L 81 dam—. EE 19.96 g
T 1 110 Gi
PUL A0 P e f ' it Ao £ P2 e P af REE & MH2
f e = 10 dae Py f
{
L 1 ‘.‘ 0 i
a0 + | i a0
{ |
204 - | 20 di
) AL
<30 dar—} A Y 30 o — ~
N A Wn ol SATAL
WA N y “ e P \
1 i il
-50 dBm—1- 501 dbm—1-
&0 60
rord 0l
OF 1.8525 GHz 1001 pts Span 10.0 MHz CF 1.9525 GHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | *-valus | Y-value |__Function__| Function Result |l Type | Rst | Tre | | Y-value |__Function__| Function Result |l
M1 T 1550252 GHE 16.0¢ 93m M1 T 13.96 9am
T 1 12.02 d8m OceBw | 4465534466 MH2 T1 1 3,31 dam OceBw | 4.445554446 MH2
T2 1 9.22 dam T2, 1 8.30 dam

[

Middle Channel

Middle Channel

Ref Level 24.70 dom  Offset +.70 db = RBW 100 ki RetLavel 24.70 dom  Offset +.10 db = RBW 100 5
e ALt 0GB SWT 10 s w VBW 3004H:  Mode Auto FFT e ALt 0GR SWT 195 w VBW 300kH:  Mode Auto FRT
Count 1007100 5L Count 1007100
Max 817k Max
200 de ETER 19.57 aim e TR 9.0 i
5 2 1 110 Gi
2 A Faceh 25| A VA |5O516. MH2 i i ZAWAN TL . =
f g % TR LERE = s
L : 0 [
] |
| |
-0 - 40
= . 20 df - :
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40 o
501 dbm—1-
&0 60
rord 0l
OF 1.9625 GHz 1001 pts Span 10.0 MHz CF 1.8825 GHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | *-valus | Y-value | _Function | Function Result |l Type | Rst | Tre | X-valus | Y-value | _Function | Function Result |l
2 1] 1452 dam M1 1] 23 14,82 dam
T1 i m OccBw | 4 535464535 MHz 1 i £.93 dam OccBw | 4 535464535 MHz
T2 1 5.51 dam T2, 1 7.02 dém

[

Highest Channel

Highest Channel

o | L=
Ref Level 24.70 dom  Offset 4,70 db = RBW 100 bz Ref Level 24.70 dom  Offset .70 0B = RBW 100tz
e au S00E SWT 13 s w VBW 3004HI  Mode Auto FFT o At 3048 SWT 195 @ VBW 3004HI  Mode Auto FFT
SGL Count 1007100 SGL Count 1007100
@ 1Pk May [@ 1Pk Max
20 dam—r 1l ETEN T6.66 dim T 750 dhm
Xn ) Gl o 181114100 Gz
Vi AN RN ) ¥ OgREw s 1495 MH2 : Y i A } ABEERAGE MHZ
BV SRS v R i A W v
; \ . )
0 1 04
! ‘ J
a0 | ! a0 /
/ l
20 d b — 20 ]
\ ~ J k { AT, WA . / M
! i 30 o f -
§ j \/ 2 1 s~n(\J
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50 dim—t- 500 dbm—1-
&0 60
rord 0l
OF 1.9125 GHz 1001 pts Span 10.0 MHz CF 1.9125 GHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | *-valus | Y-value | _Function | Function Result |l Type | Rst | Tre | *-valus | Y-value | _Function | Function Result |l
2 1] 16:66 d8m M1 1] 19 55 dam
T1 1 m OccBw 4.4B5504496 MHz Tl 1 5.43 dam OccBw 4465534466 MHz
T2 1l 378 Gb T2 1l 7.50 dam
; 1 T ; 1 T
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SPORTON LAB.

FCC RF Test Report

Report No. : FG061509-03D

FR1 n25+12A / 10MHz / DFT-S OFDM

PI/2 BPSK

QPSK

Lowest Channel

Lowest Channel

Ref Level 24.70 dom  Offset +.70 db = RBW 100 o RetLavel 24.70 dom  Offset +.70 db e RBW 100
e At 0GR SWT 370 s w VBW 300kH:  Mode Autg FFT e ALt S0 SWT 3795 w VBW 3004H:  Mods Auto FFT
Sl Count 1007100 S6GL Count 1007100
Max 817k Max
3 dam— CETEN] 1184 dim b T a
P600 Gl
3 d ¥ " A A % 911 MH
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f | i
20 d "
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b
a0 ‘J‘
-50 dBm—1- 501 dbm—1-
&0 60
rord 0l
OF 1.855 GHz 1001 pts Span 20.0 MHz CF 1.855 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | *-valus | |__Function__| Function Result |l Type | Rst | Tre | Y-value |__Function__| Function Result |l
M1 1 3 m M1 1 11.64 d3m
T 1 OceBw | £.891108891 MH: T1 1 8,70 dam OceBw | 911088911 MH2
T2 1 T2, 1 6.25 dam
il j NI v [

Middle Channel

Middle Channel

Ref Level 24.70 dom  Offset +.70 db = RBW 100 o RetLavel 24.70 dom  Offset +.10 db w RBW 100 o
e At 3048 SWT 37.0ps @ VBW 3004Hz  Mede auto FFT e ALt 0GR SWT 37905 w VBW 300kH:  Mode Auto FRT
Count 1007100 5L Count 1007100
e 817k Max
20 ETER 17.03 dim e GETEN
] LOA14010 Gz .
T . 03 a » 5 i
e By B.O3LOBE3L MHZ 10 . | T
" s iy dag = i e . i
P v Ve el T S W ¥ i) ‘
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J WYY L i Y
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40 By
501 dbm—1-
&0 60
rord 104l
OF 1.9625 GHz 1001 pts Span 20.0 MHz CF 1.8825 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | *-valus | Y-value | _Function | Function Result |l Type | Rst | Tre | *-valus | | _Function | Function Result |l
1 1] M1 1] 218
T1 i OccBw | DI1DEEA3L MHz 1 i OccBw | £.871128671 MHz
T2 1 T2, 1 677 3
i j NI v n I i

Highest Channel

Highest Channel

(®)

Ref Level 2

70 dam

Offset 4,70 d6 = RBW 100 kHz

(®)

Ref Level 2370 dam  Offset 4.70 d8 « RBW 100 kHz

e au S00E SWT 37005 w VBW 3004HZ  Mode Auto FFT o ALt 3048 BWT 370 @ VBW 300 Mode Auto FET
SGL Count 1007100 SGL Count 1007100
@ 1Pk May [@ 1Pk Max
20 dam 11.74 ditmy [ 11.43 dilmy
- 1.9111790 G4z m 1.9090810 Gl
e 0011088911 MH r e X B.771 1Mz
AT LML BT 0 R 7 o
TPy e ;
L : 0 { -
0 10 ; \
\ { |
20 d % 20 d -
a0 P 3, L T i .
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CF 191 GHz 1001 pts Span 20.0 MHz CF 1.91 Gz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | *-valus | Y-value | _Function | Function Result |l Type | Rst | Tre | X-valus | Y-value | _Function | Function Result |l
1 1] 11,74 dam M1 1] 1 11.45 dam
T1 1 .31 dim OccBw 5.911085911 MHz Tl 1 d71 dim OccBw 8771226771 MHz
2 =1 7.03 dam 123 =1 = A9 BHE | 4.03 ddm
j ! W j I
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SPORTON LAB.

FCC RF Test Report

Report No. : FG061509-03D

FR1 n25+12A / 20MHz / DFT-S OFDM

PI/2 BPSK

QPSK

Lowest Channel

Lowest Channel

Ref Level 24,70 dom

Offset 4.70 dé = RBW 30

Wz RetLavel 24.70 dom  Offset .70 db = RBW 30
e At 30dE SWT 183ps @ VBW LMHz  Meds auto FFT e ALt 3048 SWT 189ps @ VBW
Sl Count 1007100 S6GL Count 1007100
Max 817k Max
20) dBm Ly 261 dam—' Tir
90 G|
™ = = 10 dam e oo
7
o t 0 I
tds— ; a0 | ,
I {1 il \
20 - = et 20 A ¥
29 i i T I A 0 =T
<30 dhmi—t el =41 " P S
A p VI LY
Lt dm—+ 40 dB
-50 dBm—1- 500 dim—1-
&0 60
rord 0l
CF 146 GHz 1001 pts Span 40.0 MHz CF 1.86 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | Function | Function Result |l Type | Rst | Tre | *-valus | |__Function__| Function Result |l
M1 T M1 T 18552 z
T 1 OceBw | 17862137862 Wirz T1 1 OceBw | 17.842057942 Wiriz
T2 1 T2, 1
: T T ;

Middle Channel

Middle Channel

Ref Level 24,70 dom
t

Offset 4.70 d& = RBW 300 kHz

RetLavel 24.70 dom  Offset .70 db = RBW 30
o 0GB SWT 180ps w VBW LMH:  Mode Auto FFT e ALt 3048 SWT 18945 @ VBW 1 Mode Auto FET
Count 1007100 5L Count 1007100
Max 817k Max
260 R T Ml 1 ! 6] MIE
[ 26600 Gz "
i i AR LB 17.002057902 MH2 _ anian ol 17
7 (V) v TATA AT T tBes Sty B
| | L4
L 0 {
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20 di TR 7 -20 d T i T = = AT
. 2 e it O P [V P
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40 df 40 By
-50 dBm—1- 500 dim—1-
&0 60
rord 0l
OF 1.9625 GHz 1001 pts Span 40.0 MHz CF 1.8825 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | *-valus | Y-value | _Function | Function Result |l Type | Rst | Tre | *-valus | Y-value | _Function | Function Result |l
2 1] 18 14,00 d8m M1 1] 1=
T1 i 7.23 dam OccBw | 17.502007902 WHz 1 i OccBw | 17.502007902 WHz
T2 1 T2, 1
: T T ;

[

Highest Channel

Highest Channel

m]
Ref Level 24.70 dom  Offset 4,70 db = RBW 300 kHz Ref Level 24.70 dom  Offset .10 0B w RBW 300 kHr
e au S04E SWT 183 ps w VBW 1 Mode Auto FET o ALt 3048 SWT 1895 @ VBW 1 Mode Auto FET
SGL Count 1007100 SGL Count 1007100
@ 1Pk May [@ 1Pk Max
e R T340 i T G 1970 1
056410 Gz - 01942610 Gz
17 i oA ) [x 17 7902 Mz
T i ¥ T P R i e Y R
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by P A / ) . .w
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OF 1.905 GHz 1001 pts Span 40.0 MHz CF 1.905 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | *-valus | Y-value | _Function | Function Result |l Type | Rst | Tre | X-valus | Y-value | _Function | Function Result |l
2 1] 1 14,55 dam M1 1] 1.9994
T1 1 .54 dam OccBw 17.862137862 MHz Tl 1 OccBw 17.502007902 MHz
T2 1] B.39 dam T2 1]
! ! W e ‘
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SPORTON LAB.

FCC RF Test Report

Report No. : FG061509-03D

Conducted Band Edge

FR1 n25+12A / 5MHz / DFT-S OFDM BPSK

Lowest Band Edge /1 RB

Channel Power < -13dBm Pass

Ref Level 30.00 dim
SGL Count 1000/1000
@1 AvgPwr

Offset 14.70 dBb Mode Auto Sweep

heck
Ine _FPURIOUS_JINE_ABS F

Limit ¢

20 dbim —— )

10 dBm [‘ !

0 dB

st L W‘;J'] 'Jr

-60 dam

Start 1.84 GHz 3003 pts Stop 1.855 GHz

purious Emissions

Range Low |
1.840 GHz

REW |
1.000 MHz
1.B48 GHz 1.850 2 50.000 kHz
1.B50 GHz 1.855 GHz 100.000 kHz

Powier Abs |
-17.20 dBm
-18.04 dBm =5.04 dB

19.52 dBm -10.47 dB

ALimit

-4.29 db

Frequency |
1,84876 GHz

Range Up |
1.849 GHz

1.2
L JU ] T

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum # \vJ

RefLevel 30.00 dém  Offset 14.70 dB
SGL Count 100/100

@1 AvgPwr

Mode Auto Sweep

Spectrum

Ref Level 23.50 dBm
J ALt 30 dB
SGL Count 100/100

Offset 1470 d8 & RBW 30 kHz

- SWT 100 ms & VBW 100 kHz Mode Swesp

heck
FiPURIONS

Limit ¢

Ine INE_ABS PARS

20 dbim

@ 1Rm AvgPwr

10 dBem

=

R e

0 dB

-10 dBm R‘

-30 dém

e O

40 dBm

epir

20de

10 d&m

-50 dam

-60 dBm

CF 1.8485 GHz

5001 pts

Span 2.04 MHz

(Channel Power

Bandwidth 1.00 MHz

Power -30.96 dBm Tx Total -30.96 dBm

Start 1.84 CHz 3003 pts Stop 1.855 GHz
purious Emissions
Rangelow | RangeUp | REW | Frequency | _Powerabs | Alimit
1.840 GHz | 1.849 GHz | 1.000 MHz 1,94896 GHz -15.81 dbm -2.81 dB
1.848 GHz 1850 GHz2 50.000 kHz -19.51 dBm -6.51 dB
1.850 GHz 1.855 GHz 100.000 kHz 11.23 dim -18.77 dB
S
GRNENEEED we

L JL ]

R we
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wamanas. FCC RF Test Report

Report No. : FG061509-03D

FR1 n25+12A / 5MHz / DFT-S OFDM BPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Ref Level 30.00 dBm Offset 14.70 dBb

Mode Auto Sweep
SGL Count 1000/1000

@1 AvgPwr

SPURIUECHNERABS

Ine _FPURIOUS_JINE_ABS

20 il INE_AB! PARS

10 dBem |

0 dB

-10 dam A

2T

-1 W Wi,

50 dBm
Start 1.91 GHz 6003 pts Stop 1.925 GHz
[Spurious Emissians
Rangelow | Rangeup | REW | Frequency |  Ppowerabs | ALimit
1.810 GHz 1.915 GHz 100,000 kHz 191461 Ghz 12.50 dBm -10.50 dB
1.815 GHz .3 2 50.000 kHz 191500 GHz -17.27 dBm -+4.27 dB
1.918 GHz 1.925 GHz 1.008 MHz 191639 GHz -16.08 dBm -3.08 de
— - —
L JU | GHNRNERND wa

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Specrum (]
RefLevel 30.00 dim  Offset 14.70 dB Mode 4uto Sweep
SGL Count 1000/1000

@1 AvgPwr
SPURIGIE CHNER ABS PARS

Ine _§PURIOUS_JINE_ABS PARS

20 dbi

kB A
A

4 de i
| \

$10 dam

-20 dém \

1 o
\‘ G
-49 dBm : i

"
50 dam
60 dBm
Start 1.91 GHz 6003 pts Stop 1.925 CHz
|Spurious Emissions
Rangelow | Rangeup | REW | Frequency | powerabs | ALimit |
1.810 GHz | 1.915 GHz 100.000 kHz 1.91036 GHz 13.52 dBm -16.48 dB
1.815 GHz 50.000 kHz -22.65 dBm -9.65 dB
1.015 GHz 75 G 1.000 MHz 1911 2 -16,14 dBm -3.14 B
T i T T T
L JU B GRNENEEED we
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Ref Level 0.00 dém Offset 14,70 d& Mode Auto Swesp
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@1 Avgewr
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-20 dBm
-30 der
WAt AN A
40 dp _ e - el
i sl
-50 der
-0 dBrm
-70 dBm
-0 dam
20 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
|8purious Emissions
Rangelow |  Range Up | RBW | Frequency | Powerabs | ALimit
30.000 MHz | 1.000 GHz | 1.000 MHz | 941.10195 MHz ~44.31 dBm | -31.31 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83 iz -44.07 dem -31.07 dB
1.820 GHz 3.000 GHz | 1,000 MHz | 2.94620 GHz -42.69 dbm |
1.000 MHz | 6.91042 -39.83 dém |
1.000 MHz 12.83927 G
1.000 MHz | 17.98237 GHz -34.87 dBm
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Report No. : FG061509-03D

FR1 n25+12A / 5MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB

A C= G~
) = t =
RefLevel 0.00 d8m  Offset 14,70 d& Mode Auto Sweep Ref Level 0.00 d8m  Offset 14,70 dB Mode auto Swesp
5 L Count 100/100
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-70 dBm -70 dBm
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-20 dBm -20 dim
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pis Stop 19.5 GHz
8Bpurious Emissions Spurious Emissions
RangeLow |  Rangeup | REBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALImit
30.000 MHz | 1.000 GHz 1.000 MHz §71.18602 MHz —44.31 dBm -3131a8 ||| 30,000 MHz | 1.000 GHz 1.000 MHz 867.90355 MHz —44.15 dBm
1.000 GHz | 1.840 GHz | 1.000 MHz | 1.83811 GHz -29.186 dem | 1.000 GHz 1.840 GHz 1.000 MHz | 1.63601 GHz | -39.74 dém |
3.000 GHz | 1,000 MHz | 2.63850 GHz 95 dBm | 1.820 GHz 1,000 MHz | 2.63598 GHz 86 dim |
iz | 1.000 MHz | 594402 GH: dém | 3 z 1.000 MHz
9,000 GHz 1.000 MHz 10.64754 9.70 dBm 9.000 GHz 1.000 MHz
13,000 GHz 19,500 GHz 1.000 MHz | 17.98337 GHz -34.77 dBm | 2! 13,000 GHz 1.000 MHz 17.99537 GHz
[ ] I ee [ )

Highest Channel / 1RB
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Ref Level 0.00 d8m  Offset 14,70 d Mode Auto Sweep
SGL Count 100/100
@1 AvaPwr
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-20 dBm
-30 dBm
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-50 der
50 dBm
-70 dBm
-aa dam
40 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
| Spurious Emissions
Rangelow |  Range Up | RBW | Frequency | Powerabs | ALimit
30.000 MHz | 1.000 GHz | 1.000 MHz | §92.00150 Mhz -44.37 dBm | -31.37 d8
1.000 GHz 1.840 GHz 1.000 MHz | 1.75709 GHz -44.57 dem | -31.57 dB
1.820 GHz 3.000 GHz | 1,000 MHz | 1.92054 GHz 23.34 dim -10,94 dB.
| 9.000 GHz | 1.000 MHz | 6.93842
9,000 GHz 13.00¢ 1.000 MHz 12.78478 G
13,000 GHz 18.500 GHz 1.000 MHz | 17.58687 GHz

L I
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FR1 n25+12A / 10MHz / DFT-S OFDM / BPSK

Lowest Channel / 1RB

Middle Channel / 1RB

T |

Ref Level 0.00 d&m Offset 1470 d& Mode Auto Sweap
&

Ref Level 0.00 d&m
L Count 100/100
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Limit ¢heck
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-0 dBm -0 dim
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pis Stop 19.5 GHz
8Bpurious Emissions Spurious Emissions
RangeLow |  Rangeup | REBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALImit
30,000 MHz | 1.000 GHz 1.000 MHz 337.70B65 MHz —44.17 dBm =317 a8 ||| 30,000 MHz | 1.000 GHz 1.000 MHz 398,30335 MHz ~44.54 dBm -31.54 o8
1.000 GHz | 1.840 GHz | 1.000 MHz | 1.83768 GHz -39.85 dém | -26,85 di 1.000 GHz 1.840 GHz 1.000 MHz | 1.78018 GHz | ~44.36 dém | -31.46 de
3.000 GHz | 1,000 MHz | 2.95735 GHz -42.77 dBm | 1.820 GHz 1,000 MHz | 2.63526 GHz 2.76 dBm |
iz | 1.000 MHz | 6.94142 GH: dém | 3 z 1.000 MHz 5.90 | 74 dém
9,000 GHz 1.000 MHz 12.78428 9.60 dBm 9.000 GHz 1.000 MHz 12.77778 GHz 9.64 dBm
13,000 GHz 1.000 MHz | 17.89487 GHz -34.87 dbm | 13,000 GHz 1.000 MHz 17.89837 GHz -34.76 dim
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-0 dBrm
-70 dBm
-0 dam
20 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
|8purious Emissions
Rangelow |  Range Up | RBW | Frequency | Powerabs | ALimit
30.000 MHz | 1.000 GHz | 1.000 MHz | 948,37331 MHz -44.29 dém | -31.29 dB
1.000 GHz 1.840 GHz 1.000 MHz | 1.81418 GHz -44.38 dém | -31.38 dB
1.820 GHz 3.000 GHz | 1.008 MHz | 2.63922 GHz
| 9.000 GHz | 1.000 MHz | 6.91492
9,000 GHz 13.00¢ 1.000 MHz 12.78528 G
13,000 GHz 18.500 GHz 1.000 MHz | 17.97337 GHz -34.64 dBm |
[ ] tiiin ve
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FR1 n25+12A / 10MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB

(Spectrum | )| (spectrum [E]
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RefLevel 0.00 d8m  Offset 14,70 d& Mode Auto Sweap Ref Level 0.00 d8m  Offset 14,70 dB Mode Auto Swasp
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pis Stop 19.5 GHz
8Bpurious Emissions Spurious Emissions
RangeLow |  Rangeup | REBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | Frequency | Powerabs | ALImit
30.000 MHz | 1.000 GHz 1.000 MHz 9E6.61419 MHz —44.29 dBm -312908 | || 30.000 MHz | 1.000 GHz 972, 12644 MHz —44.24 dBm -31.24 g8
1.000 GHz | 1.840 GHz | 1.000 MHz | 1.83643 GHz -31.75 dém’ | -18.75 dg 1.000 GHz 1.840 GHz | 1.57868 GHz | —44.55 d&m- | £5 dB
1.920 GHz 3.000 GHz | 1,000 MHz | 2.63418 GHz -42.89 dBm | GHz 3.000 GHz | 1,000 MHz | 2.60503 GHz -42.95 dBm | 95 di.
0 1.000 MHz | 5.94252 GH = 1.000 MHz 75 dB
1.000 MHz 18 7 GHz 1.000 MHz 47 dB
19,500 GHz 1.000 MHz | 17.98637 GHz 13,000 GHz 1.000 MHz 17.57387 GHz &0 dB
L J L J

Highest Channel / 1RB
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Ref Level 0.00 dBm
SGL Count 100/100

Offset 1470 d&

Mode Auto Sweap

@1 AvaPwr
Limit ((heck
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-20 dBm
-30 dBm
it - = = PRV SN N v ree
Al et
-50 der
50 dBm
-70 dBm
-aa dam
40 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
| Spurious Emissions
Rangelow |  Range Up | RBW | Frequency | Powerabs |
30.000 MHz | 1.000 GHz | 1.000 MHz | 941.10195 MHz -44.36 dBm |
1.000 GHz 1.840 GHz 1.000 MHz | 1.61184 GHz -44.43 dém |
1.820 GHz 3.000 GHz | 1,000 MHz | 1.92126 GHz -41.58 dbm |
a iz 1.000 MHz | 6.99452 -28.75 dém |
9,000 GHz 1.000 MHz 12.79828 G -39.66 dém
13,000 GHz 18.500 GHz 1.000 MHz | 17.58287 GHz -34.63 dBm
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SPORTON LAB.
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FR1 n25+12A / 20MHz / DFT-S OFDM / BPSK

Lowest Channel / 1RB

Middle Channel / 1RB

—

trum = =
RefLevel 0.00 d8m  Offset 14,70 d& Mode Auto Sweap Ref Level 0.00 d8m  Offset 14,70 dB Mode Auto Swasp
s L Count 100/100
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-20 dBm -20 dim
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pis Stop 19.5 GHz
8Bpurious Emissions Spurious Emissions
RangeLow |  Rangeup | REBW | Frequency | Powerabs | ALimit | Range Low Range Up RBW | Frequency | Powerabs | ALImit
30.000 MHz | 1.000 GHz 1.000 MHz 342.07145 MHz —44.30 dBm -3139 08 ||| 30.000 MHz | 1.000 GHz 1.000 MHz 971.15682 MHz —44.34 dBm -31.34 o8
1.000 GHz | 1.840 GHz | 1.000 MHz | 1.83979 GHz -35.26 dém | -22.20 di 1.000 GHz 1.840 GHz 1.000 MHz | 1.58624 GHz | ~44.80 dém | -31.60 d&
3.000 GHz | 1,000 MHz | 2.63058 GHz 53 dBm | 23 de 1.820 GHz 1,000 MHz | 2.63850 GHz 78 dBm |
iz | 1.000 MHz | 91602 GH: 76 dém | 76 dB 3 z 1.000 MHz 5.95042 | am
9,000 GHz 1.000 MHz 12 7 3 9.000 GHz 1.000 MHz 12.78478 GHz 9.47 dBm
13,000 GHz 19,500 GHz 1.000 MHz | 17.97837 GHz 13,000 GHz 1.000 MHz 17.88737 GHz -34.87 dBm
L J L J

Highest Channel / 1RB
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-50 der
-0 dBrm
-70 dBm
-0 dam
20 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
|8purious Emissions
Rangelow |  Range Up | RBW | Frequency | Powerabs | ALimit
30.000 MHz | 1.000 GHz | 1.000 MHz | 6 -44.50 dBm | -31.50 dB
1.000 GHz 1.840 GHz 1.000 MHz | -44.44 dém | -31.44 dB
1.820 GHz 3.000 GHz | 1,000 MHz | -42.87 dbm |
| 9.000 GHz | 1.000 MHz | -38.75 dém |
9,000 GHz 13.00¢ 1.000 MHz 39.33 dBm
13,000 GHz 18.500 GHz 1.000 MHz | 17.98337 GHz -34.78 dBm |
[ ] tiiin ve
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FR1 n25+12A / 20MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB

A C= G~
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RefLevel 0.00 d8m  Offset 14,70 d& Mode Auto Sweep Ref Level 0.00 d8m  Offset 14,70 dB Mode Auto Swasp
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pis Stop 19.5 GHz
8Bpurious Emissions Spurious Emissions
RangeLow |  Rangeup | REBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALImit
30.000 MHz | 1.000 GHz 1.000 MHz 950.70265 MHz —44.27 dBm -31z7 e ||| 30,000 MHz | 1.000 GHz 1.000 MHz 913.47076 MHz ~44.36 dBm -31.36 0B
1.000 GHz | 1.840 GHz | 1.000 MHz | 1.83885 GHz -27.28 dém | -14.28 dg 1.000 GHz 1.840 GHz 1.000 MHz | 1.60881 GHz | ~44.43 dém | -31.43 dg
3.000 GHz | 1,000 MHz | 2.63382 GHz 1.820 GHz 1,000 MHz | 2 GHz
1.000 MHz | f dém | 3 z 1.000 MHz 1792 |
9,000 GHz 1.000 MHz 9.61 dBm 9.000 GHz 1.000 MHz 12.84777 GHz
13,000 GHz 19,500 GHz 1.000 MHz | -34.86 dBm | 13,000 GHz 1.000 MHz 17.88437 GHz
[ ] I ee [ )

Highest Channel / 1RB
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Ref Level 0.00 d&m Offset 1470 d&
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@1 AvaPwr
Limit ri sck
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-20 dBm
-30 dBm
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-50 der
-0 dBrm
-70 dBm
-0 dam
20 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
|8purious Emissions
Rangelow |  Range Up | RBW | Frequency | Powerabs | ALimit
30.000 MHz | 1.000 GHz | 1.000 MHz | 948.85B07 MHz -44.29 dBm | -31.29 dB
1.000 GHz 1.840 GHz 1.000 MHz | 1.83433 GHz -43.14 dém | -30.14 d8
1.820 GHz 3.008 GHz | 1.008 MHz | 2.49167 GHz -42.92 dBm |
| 9.000 GHz | 1.000 MHz | 6.98202
9,000 GHz 13.00¢ 1.000 MHz 12.81077 G
13,000 GHz 15.500 GHz 1.000 MHz | 17.97737 GHz -34.64 dBm
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Frequency Stability

Test Conditions NR n25+12A (BPSK) / Middle Channel Limit
BW 20MHz i
Temperature Voltage

(°C) (Volt) De(z;:)ar:i;)n Result
50 Normal Voltage 0.0015
40 Normal Voltage 0.0012
30 Normal Voltage 0.0019
20(Ref.) Normal Voltage 0.0015
10 Normal Voltage 0.0013
0 Normal Voltage 0.0013

-10 Normal Voltage 0.0013 PASS
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0018
20 Maximum Voltage 0.0025
20 Normal Voltage 0.0011
20 Battery End Point 0.0015

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF009

Page Number

1 A121 of A331

Report Issued Date : Aug. 25, 2020

Report Version

: Rev. 01




=amanas. FCC RF Test Report Report No. : FG061509-03D

SA

Peak-to-Average Ratio

Mode FR1 n25/20MHz / DFT-S OFDM
Mod. P1/2 BPSK P1/2 BPSK QPSK QPSK Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 5.07 4.14 5.77 6.75
Middle CH 4.96 4.49 5.97 6.7 PASS
Highest CH 4.87 412 6.17 5.13
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Report No. : FG061509-03D

FR1 n25 / 20MHz / DFT-S OFDM

Pl/2 BPSK

QPSK

Lowest Channel / 1RB

Lowest Channel / 1RB
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Moan | Poak | crest | 10% | 19 | ©Dass | 0.01%% Moan | Paak | crest | 0% | 10 | Dass | 0019 |
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Traco 1 | 1554 dsm | 23.43 dam 4.89 da Z8ide 301 8 487 08 .55 0B Traco 1 | 1515 dem | 24,41 dam 5,20 8 2814 5,99 8
—
i J [IEE )
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FR1 n25 / 20MHz / DFT-S OFDM
Pl/2 BPSK

QPSK
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26dB Bandwidth

Mode FR1 n25 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz SMHz 10MHz 10MHz 20MHz 20MHz
Mod. PI/2 BPSK QPSK PI/2 BPSK QPSK PI/2 BPSK QPSK
Lowest CH 4.69 4.7 9.53 9.53 18.62 18.74
Middle CH 4.88 5 9.31 9.55 18.66 18.66
Highest CH 4.68 4.68 9.27 9.23 18.86 18.58
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FR1 n25 /5MHz / DFT-S OFDM

PI/2 BPSK
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Lowest Channel

Lowest Channel
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3048 SWT  13ps w VBW Mode Auto FFT e ALt 0GR SWT 195 w VBW 300kH:  Mode Auto FRT
Count 1007100 S6GL Count 1007100
@ 1Pk May [@ 1Pk Max
20 dem—+ - Ml 20 dem—t
s X
by ot i, 1 P
10 dam 7 - T MF‘ i\ 10 ds i 7 T
338 Q foctar 1 - /
a0 a0 51
204 { 20 d .
A | a0 s
N AR 5
Y Ml N L
Laiy ol = oo A
-0 dBm—t-
&0 60
rord 0l
OF 1.8525 GHz 1001 pts Span 10.0 MHz CF 1.9525 GHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | A-valus | ¥-value |__Function | Function Result | Type | Rst | Tre | *-valus | Y-value |__Function | Function Result |l
ML T 12.92 dam g dowr 4,695 MHz M1 T ER ; 12,76 dam g dowr 3
T1 1 rits | 2 da T1 1 2 -12.51 dém g
T2 1 3 g factor 394.5 T2, 1 B 5 dam g factor
| )i

] (T

Middle Channel

Middle Channel

¥ f iy
Ref Level 24.70 dom  Offset +.70 db = RBW 10 RetLavel 24.70 dom  Offset +.10 db = RBW 100 5
e ALt 30UE SWT 19 s @ VBW 3I00kH:  Mode Auto FFT e ALt 0GR SWT 195 w VBW 300kH:  Mode Auto FRT
Count 1007100 S6GL Count 1007100
Max 817k Max
61 dRm FTEN] 260 dam 1 MIf1] 12.37 div
10 Gl
10 d8m = e 10 dBim 4 - A_rBan 18|
' 7 v J i = j T e 5005000006 Mz
ad [ o { Q factar | 376.1
o \ _J
<10 ¢ 7 <10 -
204 — 20 di
S - e 30
= Nia Y F
40 dB e bk - -
50 dBm 501 dem
&0 60
rord 0l
OF 1.9625 GHz 1001 pts Span 10.0 MHz CF 1.8825 GHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | *-valus | Y-value | _Function | |l Type | Rst | Tre | *-valus | Y-value | _Function | Function Result |l
2 1] 1 14,90 dam a8 dowr £ 885 IH2 M1 1] 1 z 12.37 dam a8 dowr
T1 i 10,77 dam ridd 25.00 da 1 i ridd
T2 1 -10.88 dam 3 factar T2 1 3 factar

Highest Channel

Highest Channel

Ref Level 24 70 Jom  ONset 4,70 0B = RBW 100 tr Ref Level 2470 dom  Ofset 4,70 0B = RBW 100 o
e au S00E SWT 13 s w VBW 3004HI  Mode Auto FFT e Al S0GE SWT 195 e VBW 3004HZ  Mode Auto FFT
SGL Count 1007100 SGL Count 1007100
(@ 1Pk May [@ 1Pk Max
3 dam— 19.01 givm| 81 dam—. ™Ml
181362900 Gl 181072200 Gz
k  n i 18
s 10 i
T e ' ¥ 3.68508 . iR o 3685000000 MHz
" | . 4L
0 i 04 7 \I
-10 i 0 f !
] :
30 # — 30 -
vﬂ‘ ."“! WAT] 3 7 N
-0 dgm—Ap——pmo——t—m 1 | [sbdem—t-
&0 60
rord o
OF 1.9125 GHz 1001 pts Span 10.0 MHz CF 1.9125 GHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | Y-value | _Function | n Result |l Type | Rst | Tre | Function | Function Result |l
2 1] 14,01 dm a8 dowr £ 685 WH2 M1 1] a8 dowr Y
T1 1 -12.39 dam rida 26.00 da Tl 1 rida
T2 1] 1.914828 GH: -11.12 dam q factor 408 4 T2 1l g factor
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FR1 n25/ 10MHz / DFT-S OFDM

PI/2 BPSK

QPSK

Lowest Channel

Lowest Channel

Ref Level 24.70 doam  Offset .70 dé = RBW 100 kHz

Ref Level 24.70 doam  Offset .70 08 « RBW 100 kHz

e At 0GR SWT 370 s w VBW 300kH:  Mode Autg FFT e ALt S0 SWT 3795 w VBW 3004H:  Mods Auto FFT
Sl Count 1007100 S6GL Count 1007100
Max [@ 1Pk Max
211 cam—t 20 dam—} 10,07 gim
OG0 Gz,
10 dar .48
o e W 1y
y Y o
0
+ <10 s
5 b
20 df - =
i =30 T 3 - o
W\ A N Rl
e / )
e
501 dbm—
&0 60
0 0l
OF 1.855 GHz 1001 pts Span 20.0 MHz CF 1.855 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | *-valus | Y-value |__Function | Function Result |l Type | Rst | Tre | *-valus | Y-value |__Function | Function Result |l
M1 T 1556077 G 10.45 dam g dowr M1 T 1.8 10.67 dAm a8 dowr g
T 1 -15.30 dam 8 1 -15.45 dam 8
T2 1 -15.59 dam g factor 1 -15,73 dam g factor

Middle Channel

Middle Channel

Ref Level 24.70 dom  Offset +.70 db = RBW 100 o RetLavel 24.70 dom  Offset +.10 db w RBW 100 o
3048 SWT 37.0ps @ VBW 3004Hz  Mede auto FFT e ALt 0GR SWT 37905 w VBW 300kH:  Mode Auto FRT
sunt 1007100 S6GL Count 1007100
@ 1Pk May [@ 1Pk Max
20 dam M1l 20) dam M1l
n
— 10 dae "B X
A IR AR T ™ B A A
P [ AL AR A
L i 0 {
-10 ¢ ] = -0 = =
7 ¥
' y
20 d - 20
1 1 Fi
J
T 2 1 T
\ A N
W ,.‘g‘nlﬂ o i
501 dbm—1-
&0 60
0 0l
OF 1.9625 GHz 1001 pts Span 20.0 MHz CF 1.8825 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-valus Y-value | _Function | Function Result |l Type | Rst | Tre | H-vals | Y-value | _Function | Function Result |l
2 1] 1854 10,89 d8m a8 dowr M1 1] 3,70 dam a8 dowr
T1 i 18 -15.01 dam ridd 1 i [ -17.19 dam ridd
T2 1 18 -13,64 dam g factor T2, 1 1887215 GHz -16.43 dam g factor

Highest Channel

Highest Channel

Offset .70 db = RBW 100 kHz Ref Level 24.70 dom  Offset 4,10 0B w RBW 100tz
SWT 37305 @ VBW 004Kz Mode Auto FET o At 3048 SWT 3795 @ VBW 3004HI  Mode Auto FFT
SGL Count 1007100 SGL Count 1007100
[@1rk M=y @10k Max
20 dam | 20) dam I
10 di 10 diay
fy
L 0 E
-10 -10 I <5
§ {
20 df <20 df
AR 0 Fr—pe
Wi’
40 4 e
50 dim—t- -50) dim—
&0 60
rord 104l
CF 191 GHz 1001 pts Span 20.0 MHz CF 1.91 Gz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | *-valus Y-value | _Function | Function Result |l Type | Rst | Tre | X-valus | Y-value | _Function | Function Result |l
2 1] a8 dowr 937 M1 1] =5 | 10:65 d8m a8 dowr EEETH
T1 1 rida Tl 1 Hz -16.91 dim rida
T2 1] q factor T2 1l 1914415 GHE | -16.28 dam q factor

18 ' ' !

i J

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF009

Page Number : A127 of A331
Report Issued Date : Aug. 25, 2020
Report Version : Rev. 01




=amanas. FCC RF Test Report Report No. : FG061509-03D

FR1 n25 / 20MHz / DFT-S OFDM

PI/2 BPSK QPSK

Lowest Channel Lowest Channel

Ref Level 24.70 dom  Offset +.70 db = RBW 10 RetLavel 24.70 dom  Offset +.10 db w RBW 300 ki
0GB SWT 180ps w VBW LMH:  Mode Auto FFT e ALt 0GR SWT 18905 w VBW  1MHZ  Mode Auto FFT
Count 1007100 S6GL Count 1007100
@ 1Pk May [@ 1Pk Max
20 dem—+ Ml 20 dem—t — Ml
Dart 10 dBm A X L
| s T T \
- J focta
¥ 40 ]
| |
i 20 - T
A Al L |
taf | Fust )| | |
LV L VA
40 b
501 dem
&0 - 60
rord 0l
CF 146 GHz 1001 pts Span 40.0 MHz CF 1.86 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | *-valus | ¥-value |__Function | Function Result |l Type | Rst | Tre | *-valus | Y-value |__Function | Function Result |l
M1 T 135 G 1453 dam ndB dowr i M1 T 1558362 GHz 1235 dam ndB dowr
T1 1 = rits | T1 1 1:85i | -13.87 dam rits |
T2 1 E = 3 factar T2 1 85577 -14,78 dam 3 factar
| )i | )i iiiiiiiii

Middle Channel Middle Channel

¥ f iy
Ref Level 24.70 dom  Offset +.70 db = RBW 10 RetLavel 24.70 dom  Offset +.10 db w RBW 300 ki
e ALt 0GB SWT 180ps w VBW LMH:  Mode Auto FFT e ALt 0GR SWT 18905 w VBW  1MHZ  Mode Auto FFT
Count 1007100 S6GL Count 1007100
e 817k Max
20 dem—+ CETER 81 dam—. CETEN] 19,07 o
¥ 1 il G
10 dam = LA el R 10 dsm - 18
J I i T T TR ' 7 T 18651000000 bz
- | - 1006
| 1 i
-0 40 1! h %
|
-20 di - . — 20 o 1 - 1
f s
=30 dim; 30 dam - .
40 o
50 dBm 501 dem
&0 - 60
rord 0l
OF 1.9625 GHz 1001 pts Span 40.0 MHz CF 1.8825 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-valus | Y-value | _Function | | Type | Rst | Tre | X-valus | Y-value | _Function | Function Result |l
2 1] 19 14.10 d8m a8 dowr M1 1] 14.17 dam a8 dowr i
T1 i 1.87 -11.00 dam ridd 1 i -10.35 dam ridd
T2 1 1801 -12.14 dam g factor T2, 1 2,39 dam g factor
| )i

Highest Channel Highest Channel

Ref Level 24.70 dom  Offset 4,70 db = RBW 300 kHz Ref Level 24.70 dom  Offset .10 0B w RBW 300 kHr
po ALt 3048 SWT 1805 @ VBW 1 MH:  Mode Auto FFT b AlL 3048 BWT 1890 @ VBW 1 MH:  Mode Auto FFT
SGL Count 1007100 SGL Count 1007100
[@ 1Pk Max @10k Max
211 cam—t s 20 dam—} L GO 17 dim
Na X o
Do anod o Py | b, A i o _hiIB .
i N OUEEY i WS Thi, 11.581000000 Mz
o f 0 / \ mz.
1 1
-10 ; -10 ! i
[
/ |
— . i
j 3 ARy
40 o - 40 diim—t —
) |
50 dim—t- - 1 . : - - 500 dbm—1- | . : - - =
&0 &0
rord 0l
OF 1.905 GHz 1001 pts Span 40.0 MHz CF 1.905 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | Y-value | _Function | n Result |l Type | Rst | Tre | | Y-value | _Function | Function Result |l
2 1] 13.80 dam a8 dowr i M1 1] 1935 dam a8 dowr i
T1 1 -12.12 dam rida Tl 1 rida
12 il -11.37 dam G factar T2 1l G factar

Sporton International (Shenzhen) Inc. Page Number : A128 of A331
TEL : 86-755-8637-9589 Report Issued Date : Aug. 25, 2020
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : 2ABZ2-EF009



SPORTON LAB.

FCC RF Test Report Report No. : FG061509-03D

Occupied Bandwidth

Mode FR1 n25: OB BW(MHz) / DFT-S OFDM
BW 5MHz SMHz 10MHz 10MHz 20MHz 20MHz
Mod. PI/2 BPSK QPSK PI/2 BPSK QPSK PI/2 BPSK QPSK
Lowest CH 4.46 4.47 8.93 8.85 17.98 17.94
Middle CH 4.43 4.44 8.95 8.91 17.78 17.82
Highest CH 4.47 4.51 8.91 8.89 17.86 17.74
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